723 SPEED REDUCER
REF PART
N O N O DESCRIPTION
1 1136 NUT 5/8-18 CL HEX JAM Z
2 5090 BEARING 5/8 ID 1-3/8 OD SNAP RING
3 6568 SPANNER 5/8 ID X 3-7/8 LG 11GA
4 2385 BOLT 3/8-16 X 4.000 FULL THRD HHCS G2 Z
5 1128 NUT 3/8-16 HEX Z
6 6563 JACKSHAFT 5/8 X 8.500
7 1119 SPACER .625ID 1.0620D .125THK Z
8 6570 SPROCKET 35P 26T .625IN ID
9 1031 KEY 3/16SQ X .500L
10 3504 SPROCKET DR 35P 12T .625IN ID
11 6558-2 SPEED REDUCER CHASSIS GLBLK
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